F-01 4T H LIGHTS
1

-

8
I

9

>

10

|
) §

Model: LF200GY-4  Update Time: 2015/4/22 10:42:12 I @ | |‘, %i

9 11 13

PartNo. PartCode Description U.Price| Unit Purchase
F01-01 XXXXXXXX Headlight Assy 0.00 PC Purchase
FO01-02 XXXXXXXX Bulb 0.00 PC Purchase
F01-03 XXXXXXXX ‘Winker, Front, Rh 0.00 PC Purchase
FO01-04 XXXXXXXX ‘Winker, Front, Lh 0.00 PC Purchase
FO1-05 XXXXXXXX Bracket,Left Front Turn Signal 0.00 [PC Purchase
FO1-06 KXXXXXXX Bracket,Right Front Turn Signal 0.00 PC Purchase
F01-07 XXXXXXXX Bulb,Turn Signal 0.00 PC Purchase
F01-08 XXXXXXXX Signal Assy.,Left Rear Turn 0.00 [PC Purchase
FO01-09 KXXXXXXX Signal Assy.,Right Rear Turn 0.00 PC Purchase
FO1-10 XXXXXXXX Bracket,Left Rear Turn Signal 0.00 PC Purchase
FOl-11 XXXXXXXX Bracket,Right Rear Turn Signal 0.00 PC Purchase
FO1-12 KXXXXXXX Light Unit, Tail 0.00 PC Purchase
FO1-13 KXXXXXXX Bulb,Tail Light 0.00 [PC Purchase




Model: LF200GY-4

Update Time: 2015/4/22 10:42:12

F-01-11 %7 H LIGHTS (250CC)

2

4

VB

%9 !

5
PartNo. PartCode Description U.Price| Unit Purchase
FO1-11-01 XXXXXXXX Air Guide Sleeve Comp. 0.00 PC Purchase
FO1-I1-02 XXXXXXXX Headlight Assy 0.00 PC Purchase
FO1-I1-03 XXXXXXXX Bulb 0.00 PC Purchase
FO1-11-04 XXXXXXXX Headlight Bracket, RH 0.00 PC Purchase
FO1-II-05 XXXXXXXX Headlight Bracket, LH 0.00 [PC Purchase
FO1-I1-06 XXXXXXXX Winker, Front, RH 0.00 PC Purchase
FO1-1I-07 XXXXXXXX Winker, Front, LH 0.00 PC Purchase
FO1-II-08 XXXXXXXX Bracket,Left Rear Turn Signal 0.00 PC Purchase
FO1-11-09 XXXXXXXX Bracket,Right Rear Turn Signal 0.00 PC Purchase
FO1-II-10 XXXXXXXX Light Unit, Tail 0.00 PC Purchase
FO1-II-11 XXXXXXXX Bulb,Tail Light 0.00 PC Purchase




F-02 {4 & #7% METER & CABLE

9 5 6 7
I
T )L
Model: LF200GY-4 Update Time: 2015/4/22 10:42:12 ‘
PartNo. PartCode Description U.Price| Unit Purchase
F02-01 XXXXXXXX Meter Assy. 0.00 [PC Purchase
F02-02 XXXXXXXX Bracket,Meter 0.00 PC Purchase
F02-03 XXXXXXXX I-Rubber 0.00 [PC Purchase
F02-04 XXXXXXXX Cable Comp,Clutch 0.00 PC Purchase
F02-05 XXXXXXXX Cable Comp, Choke 0.00 PC Purchase
F02-06 XXXXXXXX Cable Comp, Throttle 0.00 PC Purchase
F02-07 XXXXXXXX Cable Comp,Speedometer 0.00 [PC Purchase
F02-08 XXXXXXXX Stay,Speedometer Cable 0.00 PC Purchase
F02-09 XXXXXXXX Meter Assy.(250CC) 0.00 [PC Purchase




F-03 424 JF3¢ GRIP & SWITCH

? | ! [
Model: LF200GY-4  Update Time: 2015/4/22 10:42:12 C - M 5’ ‘. _ o
1|1 1'2 1|3 1|4 1|5

PartNo. PartCode Description U.Price| Unit Purchase
F03-01 XXXXXXXX Rearview Mirror,LH 0.00 [PC Purchase
F03-02 XXXXXXXX Rearview Mirror,RH 0.00 PC Purchase
F03-03 XXXXXXXX Lever Set, Clutch 0.00 [PC Purchase
F03-04 XXXXXXXX Lever, Clutch 0.00 PC Purchase
F03-05 XXXXXXXX Deck Hand Guard 0.00 PC Purchase
F03-06 XXXXXXXX Handle Guard,Left 0.00 PC Purchase
F03-07 XXXXXXXX Handle Guard,Right 0.00 PC Purchase
F03-08 XXXXXXXX Pipe Comp,Steering Handle 0.00 PC Purchase
F03-09 XXXXXXXX Hand Block Guard Decorated 0.00 PC Purchase
F03-10 XXXXXXXX ‘Weight,Left Handle 0.00 PC Purchase
F03-11 XXXXXXXX Grip, LH 0.00 PC Purchase
F03-12 XXXXXXXX Handlebar Switch,LH 0.00 [PC Purchase
F03-13 XXXXXXXX Handlebar Switch,RH 0.00 PC Purchase
F03-14 XXXXXXXX Seat,Greaser 0.00 [PC Purchase
F03-15 XXXXXXXX Grip Comp., Throttle 0.00 [PC Purchase




F-04 7714k STEERING STEM

1—0 “’!Q

4 S

O

. (=)

S

S S

Model: LF200GY-4 2015/4/22 10:42:12 & Q

By
PartNo. PartCode Description U.Price| Unit Purchase

F04-01 XXXXXXXX Bracket,Side Reflector 0.00 [PC Purchase
F04-02 XXXXXXXX Side Retlector 0.00 [PC Purchase
F04-03 XXXXXXXX Wire Clip I 0.00 PC Purchase
F04-04 XXXXXXXX Body Set,Steering Stem 0.00 [PC Purchase
F04-05 XXXXXXXX Circlip, Hose I 0.00 PC Purchase
F04-06 XXXXXXXX Adjust Nut,Steering Stem 0.00 PC Purchase
F04-07 XXXXXXXX Dust Cap,Steering Stem 0.00 PC Purchase
F04-08 XXXXXXXX Upper Bearing,Steering Stem 0.00 SET  Purchase
F04-09 XXXXXXXX Lower Bearing,Steering Stem 0.00 SET  [Purchase
F04-10 XXXXXXXX Hole Plug 0.00 [PC Purchase
F04-11 XXXXXXXX Acorn Nut,Steering Stem 0.00 [PC Purchase
F04-12 XXXXXXXX ‘Washer,Steering Stem 0.00 [PC Purchase
F04-13 XXXXXXXX Plate, Connecting Upper 0.00 [PC Purchase
F04-14 XXXXXXXX Headlight Bracket, LH 0.00 [PC Purchase
F04-15 XXXXXXXX Headlight Bracket, RH 0.00 [PC Purchase




F-05 8% SHOCK ABSORBER

—9
)/
Model: LF200GY-4  Update Time: 2015/4/22 10:42:12
PartNo. PartCode Description U.Price| Unit Purchase

F05-01 XXXXXXXX Wire Clip Ii 0.00 PC Purchase
F05-02 XXXXXXXX Circlip, Hose Ii 0.00 PC Purchase
F05-03 XXXXXXXX Front Shock Absorber,RH 0.00 [PC Purchase
F05-04 XXXXXXXX Front Shock Absorber,LH 0.00 PC Purchase
F05-05 XXXXXXXX Absorber Assy.,Rear Shock 0.00 PC Purchase




F-06 #4Je#. FE# FENDER & SEAT

[S; pa—

P

—O

) WS g

i LU g B 4
R

Model: LF200GY-4  Update Time: 2015/4/22 10:42:12
PartNo. PartCode Description U.Price| Unit Purchase
F06-01 XXXXXXXX Front Fender 0.00 [PC Purchase
F06-02 XXXXXXXX Front Fender Lining 0.00 PC Purchase
F06-03 XXXXXXXX Seat 0.00 PC Purchase
F06-04 XXXXXXXX Seat Mounting Bracket 0.00 PC Purchase
F06-05 XXXXXXXX Rear Handrail, RH 0.00 PC Purchase
F06-06 XXXXXXXX Rear Handrail, LH 0.00 PC Purchase
F06-07 XXXXXXXX Rear Fender 0.00 PC Purchase
F06-08 XXXXXXXX Bracket,Rear Registration Plate 0.00 PC Purchase
F06-09 XXXXXXXX Rear Handrail, RH(250CC) 0.00 [PC Purchase
F06-10 XXXXXXXX Rear Handrail, LH(250CC) 0.00 PC Purchase
F06-11 XXXXXXXX Bracket,Rear Registration Plate(250CC) 0.00 PC Purchase




Model: LF200GY-4

Update Time: 2015/4/22 10:42:12

F-07 7551 COVER

PartNo. PartCode Description U.Price| Unit Purchase
F07-01 XXXXXXXX Air Guide Sleeve Comp. 0.00 PC Purchase
F07-02 XXXXXXXX Connecting Block Of Headlight Bracket 0.00 PC Purchase
F07-03 XXXXXXXX Cover,Fuel Tank Right Decorative 0.00 PC Purchase
F07-04 XXXXXXXX Cover,Fuel Tank Left Decorative 0.00 PC Purchase
F07-05 XXXXXXXX Cover,Right Side 0.00 PC Purchase
F07-06 XXXXXXXX Cover,Left Side 0.00 PC Purchase
F07-07 XXXXXXXX Body Cover,Right 0.00 PC Purchase
F07-08 XXXXXXXX Body Cover,Left 0.00 PC Purchase
F07-09 XXXXXXXX Cover Comp.,Tail (White W4) 0.00 [PC Purchase




Model: LF200GY-4

Update Time: 2015/4/22 10:42:12

F-08 y4H FUEL TANK

PartNo. PartCode Description U.Price| Unit Purchase
F08-01 XXXXXXXX Lock Kit 0.00 SET  Purchase
F08-02 XXXXXXXX Rubber Jacket,Fuel Tank Prop 0.00 PC Purchase
F08-03 XXXXXXXX Fuel Tank Comp. 0.00 PC Purchase
F08-04 XXXXXXXX Sensor, Fuel Level 0.00 PC Purchase
F08-05 XXXXXXXX Fuel Switch Assy. 0.00 PC Purchase
FO08-06 XXXXXXXX Pad,Fuel Tank Cushion 0.00 PC Purchase
F08-07 XXXXXXXX ‘Washer,Flange 0.00 PC Purchase




F-09 Hij%: FRONT WHEEL

Model: LF200GY-4  Update Time: 2015/4/22 10:42:12

PartNo. PartCode Description U.Price| Unit Purchase
F09-01 XXXXXXXX Tube,Front Wheel 0.00 PC Purchase
F09-02 XXXXXXXX Tire,Front Wheel 0.00 PC Purchase
F09-03 XXXXXXXX ‘Wheel,Front 0.00 PC Purchase
F09-04 XXXXXXXX Disk Comp.,Front Brake 0.00 PC Purchase
F09-05 XXXXXXXX Axle,Front Wheel 0.00 [PC Purchase
F09-06 XXXXXXXX ‘Washer,Flange 0.00 [PC Purchase
F09-07 XXXXXXXX Speed Counter 0.00 PC Purchase
F09-08 XXXXXXXX Disc-Brake Assy.,Front 0.00 [PC Purchase
F09-09 XXXXXXXX Pad Comp.,Front Brake 0.00 PC Purchase
F09-10 XXXXXXXX Lever Comp.,Right Steering Handle 0.00 PC Purchase
F09-11 XXXXXXXX Switch, Brake 0.00 PC Purchase




Model: LF200GY-4  Update Time: 2015/4/22 10:42:12

F-09-11 ®ij% FRONT WIHEEL (250CC)
2 3

PartNo. PartCode Description U.Price| Unit Purchase
F09-11-01 XXXXXXXX Tube,Front Wheel 0.00 PC Purchase
F09-11-02 XXXXXXXX Tire,Front Wheel 0.00 PC Purchase
F09-1I-03 XXXXXXXX ‘Wheel,Front 0.00 PC Purchase
F09-11-04 XXXXXXXX Disk Comp.,Front Brake 0.00 PC Purchase
F09-II-05 XXXXXXXX Axle,Front Wheel 0.00 [PC Purchase
F09-11-06 XXXXXXXX ‘Washer,Flange 0.00 PC Purchase
FO09-11-07 XXXXXXXX Speed Counter 0.00 [PC Purchase
F09-11-08 XXXXXXXX Disc-Brake Assy.,Front 0.00 [PC Purchase
F09-11-09 XXXXXXXX Pad Comp.,Front Brake 0.00 |SET  Purchase
FO09-1I-10 XXXXXXXX Lever Comp.,Right Steering Handle 0.00 [PC Purchase
F09-11-11 XXXXXXXX Switch, Brake 0.00 PC Purchase




Model: LF200GY-4

Update Time: 2015/4/22 10:42:12

F-10 J5% REAR WHEEL

PartNo. PartCode Description U.Price| Unit Purchase
F10-01 XXXXXXXX Tube,Rear Wheel 0.00 PC Purchase
F10-02 XXXXXXXX Tire,Rear Wheel 0.00 PC Purchase
F10-03 XXXXXXXX ‘Wheel,Rear 0.00 [PC Purchase
F10-04 XXXXXXXX Rear Wheel Buffer 0.00 PC Purchase
F10-05 XXXXXXXX Sprocket Comp.,Final Driven 0.00 PC Purchase
F10-06 XXXXXXXX Sprocket,Final Driven 0.00 PC Purchase
F10-07 XXXXXXXX Axle,Rear Wheel 0.00 [PC Purchase
F10-08 XXXXXXXX Rear Wheel Bush, LH 0.00 PC Purchase
F10-09 XXXXXXXX Sprocket Hub Inner Bush 0.00 PC Purchase
F10-10 XXXXXXXX Rear Wheel Bush,RH 0.00 [PC Purchase
F10-11 XXXXXXXX Rear Brake 0.00 PC Purchase




F-10-11 5% REAR WHEEL (250CC)

Model: LF200GY-4  Update Time: 2015/4/22 10:42:12

PartNo. PartCode Description U.Price| Unit Purchase
F10-11-01 XXXXXXXX Tube,Rear Wheel 0.00 PC Purchase
F10-11-02 XXXXXXXX Tire,Rear Wheel 0.00 PC Purchase
F10-II-03 XXXXXXXX ‘Wheel,Rear 0.00 PC Purchase
F10-1I-04 XXXXXXXX Sprocket Comp.,Final Driven 0.00 [PC Purchase
F10-II-05 XXXXXXXX Collar 0.00 PC Purchase
F10-I1-06 XXXXXXXX Pad Comp.,Rear Brake 0.00 SET  Purchase
F10-11-07 XXXXXXXX Axle,Rear Wheel 0.00 PC Purchase
F10-II-08 XXXXXXXX Rear Wheel Bush, LH 0.00 [PC Purchase
F10-II-09 XXXXXXXX Disk Comp.,Rear Brake 0.00 PC Purchase
F10-II-10 XXXXXXXX Rear Brake Caliper Plate 0.00 [PC Purchase
F10-1I-11 XXXXXXXX Rear Hydraulic Disc Brake Assy 0.00 [PC Purchase




F-11 J5X REAR FORK

{
A b
1 le
v } 579 7
| o ==
1 |3 — — S
Model: LF200GY-4  Update Time: 2015/4/22 10:42:12 -, 15 Paun - W ‘
o h 2 }

PartNo. PartCode Description U.Price| Unit Purchase
F11-01 XXXXXXXX Return Spring,Rear Brake Pedal 0.00 PC Purchase
F11-02 XXXXXXXX Extension Spring,Rear Brake Switch 0.00 PC Purchase
F11-03 XXXXXXXX Chain Link Guard Shield 0.00 PC Purchase
F11-04 XXXXXXXX Bolt, Rear Fork Pivot 0.00 PC Purchase
F11-05 XXXXXXXX Pedal Comp.,Rear Brake 0.00 [PC Purchase
F11-06 XXXXXXXX Rod Comp.,Rear Brake 0.00 PC Purchase
F11-07 XXXXXXXX Adjuster,Drive Chain 0.00 PC Purchase
F11-08 XXXXXXXX Welding Comp.,Rear Fork 0.00 PC Purchase
F11-09 XXXXXXXX Cap,Rear Fork Dust Seal 0.00 [PC Purchase
F11-10 XXXXXXXX Chain,Drive 0.00 PC Purchase
F11-11 XXXXXXXX Slider,Drive Chain 0.00 [PC Purchase
F11-12 XXXXXXXX Case,Drive Chain 0.00 [PC Purchase
F11-13 XXXXXXXX Extension Spring,Rear Brake Switch (250CC) 0.00 [PC Purchase
F11-14 XXXXXXXX Return Spring,Rear Brake Pedal (250CC) 0.00 PC Purchase
F11-15 XXXXXXXX Pedal Comp.,Rear Brake (250CC) 0.00 PC Purchase




F-12 HESIH A 2%

H¥

1

S JETE 2% MUFFLER & ATR CLEANER

- j‘ /‘
I 2
Model: LF200GY-4  Update Time: 2015/4/22 10:42:12
O—10

PartNo. PartCode Description U.Price| Unit Purchase
F12-01 XXXXXXXX Air Cleaner Comp. 0.00 [PC Purchase
F12-02 XXXXXXXX Element,Air Cleaner 0.00 PC Purchase
F12-03 XXXXXXXX Muftler Assy.,Exhaust 0.00 [PC Purchase
F12-04 XXXXXXXX Front Muffler 0.00 [PC Purchase
F12-05 XXXXXXXX Rear Section Muftler 0.00 PC Purchase
F12-06 XXXXXXXX Clamp 0.00 [PC Purchase
F12-07 XXXXXXXX Muftler Before The Decorative Cover 0.00 [PC Purchase
F12-08 XXXXXXXX [Exhaust Pipe 0.00 [PC Purchase
F12-09 XXXXXXXX Muftler Shroud 0.00 [PC Purchase
F12-10 XXXXXXXX Gasket,Exhaust Opening 0.00 [PC Purchase




F-13 M4} ELE}CTRICAL ELEMENTS

?
.

Model: LF200GY-4  Update Time: 2015/4/22 10:42:12
]

PartNo. PartCode Description U.Price| Unit Purchase
F13-01 XXXXXXXX Harness,Wire 0.00 [PC Purchase
F13-02 XXXXXXXX Battery Assy. 0.00 PC Purchase
F13-03 XXXXXXXX Horn Assy. 0.00 [PC Purchase
F13-04 XXXXXXXX Coil Assy.,Ignition 0.00 PC Purchase
F13-05 XXXXXXXX Unit Assy,C.D.L 0.00 PC Purchase
F13-06 XXXXXXXX Relay Assy.,Starting 0.00 PC Purchase
F13-07 XXXXXXXX Rectifier Regulate Assy. 0.00 PC Purchase
F13-08 XXXXXXXX Flasher 0.00 PC Purchase
F13-09 XXXXXXXX Switch Assy.,Rear Brake 0.00 PC Purchase




F-14 %28 FRAME

Model: LF200GY-4  Update Time: 2015/4/22 10:42:12

PartNo. PartCode Description U.Price| Unit Purchase
F14-01 XXXXXXXX Body Comp.,Frame 0.00 [PC Purchase
F14-02 XXXXXXXX Bracket Of Fuel Tank's Decorative Cover 0.00 [PC Purchase
F14-03 XXXXXXXX Plate,Upper Engine Hanger 0.00 PC Purchase
F14-04 XXXXXXXX Plate,Front Engine Hanger 0.00 [PC Purchase
F14-05 XXXXXXXX Plate,Rear Engine Hanger 0.00 PC Purchase
F14-06 XXXXXXXX Step Assy.Right 0.00 [PC Purchase
F14-07 XXXXXXXX Step Assy.Left 0.00 [PC Purchase
F14-08 XXXXXXXX Step,Right Pillion 0.00 PC Purchase
F14-09 XXXXXXXX Step Assy.,Right Pillion 0.00 [PC Purchase
F14-10 XXXXXXXX Step,Left Pillion 0.00 PC Purchase
F14-11 XXXXXXXX Step Assy.,Left Pillion 0.00 [PC Purchase
F14-12 XXXXXXXX Tool Box 0.00 [PC Purchase
F14-13 XXXXXXXX Bracket,Battery 0.00 PC Purchase
Fl14-14 XXXXXXXX Band,Battery l0.00 PC Purchase




E-1

E-2

E-4

E-5

E-6

E-7

E-8

E-9

E-10 f£3h3E

H X

INDEX TO ENGINE GROUP

N R 1.1 OO PP

CYLINDER BLOCK & CYLINDER HEAD

CRANKCASE

HITHIZE . BT IETEBR eeeverererrneensseteesstnessntetesseteessnneesesneasssnsasssansnesssnenanns

OIL PUMP & OIL FILTER

CRANKSHAFT & PISTON

............................ 1



TRANSMISSION

E-11 %ﬁmm ........................................................................................................................... 24
GEARSHIFT DEVICE

E-12 Al T3S eeeeeerecneccenaennieaiiiiiaiiaiiiiiitiietittiiiiiiiieettettostoetieeteetoncctioettatiistitttatitstittitttttttssscccacctncns 26
CARBURETOR

E-13 ZPRYAF. FDBHFF  coccvecrerrrorrnrentnniiiiiiiiiiiiiiiiietietiinienciteeieeceacaccetiiieiteicecssscascssscnscssseccescacnces 27
GEARSHIFT PEDAL & STARTING ARM

e I =< LT TR IYS 28

ELECTRIC ELEMENTS



E-1 Kif&. KE L CYLINDER BLOCK & CYLINDER HEAD

16
1E—ip g—ui—li

15— 16 D15
3

F s WA AT F W M4 4 K Description % & # &
SIN Part No. i P Quantity | Remark

1 BLM12210 REERAS Head comp., cylinder 1

2 BIQ12214 HAITTE Guide, intake valve 1

3 BIQ12215 HA TS Guide, exhaust valve 1

4 BMM12110 AERHE Block comp., cylinder 1

5 BMM12121 A A Gasket, cylinder block 1

6 BLM12220 Sk HBAE Gasket, cylinder head 1

7 BIA12217 BBk Plug, cylinder head 1

8 BIA12245 TSR A 5 T Gasket, cylinder cover, LH 1

9 BIA15463 LI JE MY 25 Cover, gauze 2

10 GLA17310 BEAE AT Pipe, inlet 1

11 BLA12242 AL RS Cover, cylinder head, LH 1

12 GIA34931 RN LR 2k Wire clamp, ignition coil 1

13 Q21806125F30 124 (M6X125) Screw, M6x125 1

14 Q1860635F15 B2 M6 X 35 Bolt, M6x35 4

15 Q93531A1 # Washer 4

16 BIA12313 5 A EE M8 Nut, M8 4

-1 -




E-1 Sk, K3k CYLINDER BLOCK & CYLINDER HEAD

=~ LB

&
16
2 Siti-. .
n " |Q‘*°2_1!r;3—zr %29 g%
1 ]
% gl upn §
. _. o _ .

5 THAENS F W H B K Description % & & I

SIN Part No. " P Quantity | Remark
17 BIA12247 RSk AT 0 B (75X2.5) O-ring, LH, 75%x2.5 1
18 GIA12216 S 0K (10X1.6) O-ring, 10x1.6 3
19 BIA17321 PR 0 R 1T (33.5X3) O-ring I, 33.5%3 1
20 BIA12246 A5 0 RUJE (35X 3) O-ring, 35x3 2
21 Q1270635 B2FFE M6 X 35 Stud, M6x35 2
22 Q1270625 B2FE M6 X 25 Stud, M6x25 2
23 Q38006 1ZHE M6 Nut, M6 2
24 GIA12315 STk 25 T IE P 6 Washer, 6 1
25 BIA12318 RELk RS BN (8X14) Dowel pin, 8x14 2
26 BIA12218 ALk ENAY (10X20) Dowel pin, 10x20 3
27 Q1840620 B2FE M6 X 20 Bolt, M6x20 2
28 GIA34210 K FEFE (DBEA) Plug, spark (D8S8EA) 1
29 BJR12115 AT E B Block, cylinder shock absorber 4

-9




E-2 BEES#HL#¥ VALVE TRAIN

Fe5 | FHMARS F WM LK Description % & # &

S/N Part No. Quantity Remark
1 BIA14730 RPN Oil seal, valve stem 2
2 Q2540616 B2ET M6 X 16 Screw, M6x16 1
3 BLM14100 st R i 2 Camshaft Assy 1
4 BIA14411 eAE L Rocker arm 2
5 BIA14413 PR fy Shaft, rocker arm 2
6 BIA14137 it S Y 5 AR Stopper, camshaft 1
7 BLA14710 e Valve, intake 1
8 BLA14720 HA 1 Valve, exhaust 1
9 BIA14755 K| hhmass Spring, valve outer 2
10 BIA14756 KN B Spring, valve inner 2
11 BIA14751 AT b Seat, spring upper 2
12 BIA14753 R | ol aass i Seat, outer spring 2
13 BIA14754 AP B Seat, inner spring 2
14 GlA14752 A8k Split cone, valve 4
15 GlA14415 AT AT B T RRET Screw, valve clearance adjusting 2

-3 -




E-2 BEES#HL#¥ VALVE TRAIN

Fes | EHEHRKS . I & % &
S/N Part No. T WA A K Description Quantity | Remark
16 GIA14416 AT AT B T R RE Nut, adjusting 2
17 BIA14410 RIS Arm Assy, rocker 2

g -




E-3 A3 % RIGHT CRANKCASE COVER

FES | FRAERS EHWH 2K Description o &

S/N Part No. Quantity | Remark
1 GJM11310 e SRS Cover, crankcase, RH 1
2 GJM11319 A AR 25 2 Gasket, crankcase cover, RH 1
3 GIA15610 WL R A5 Dipstick 1
4 BIA15612 HLhR 0 BIE 03X D18 O-ring, dipstick, ®3x®18 1
5 GIA15620 HLIH W 22 Hole, oil view 1
6 BIA22810 HE RPN HE Rod, clutch 1
7 BIA22823 B 2R 0 BURE (219X @8.7) O-ring, ®1.9x®8.7 1
8 BIA22821 B AR AT B Spring, clutch rod 1
9 GIM22824 B E AL R A T4 Support, clutch cable 1
10 BIA22825 B G 2R E 7 5 Dowel pin 1
11 GIA27190 A Gl (16 X 28 X 7) Oil seal, 16 X28 X7 1
12 PGA12218 AELkEASRY (P8X14) Dowel pin, ®8x14 2
13 GJM11331 AN Lid, small, RH 1
14 Q1840610F15 HEAE M6 X 10 Bolt, M6X 10 3

-6 --




E-3 Af#hf% RIGHT CRANKCASE COVER

th

16 }6 }6 }6 }6
g e N T W
Fs | EHHNRS = e HE %
SIN Part No. F W2 W Description Quantity | Remark
15 Q1840645F15 A4S M6 X 45 Bolt, M6 X 45 1
16 Q1840640F15 WA M6 X 40 Bolt, M6 X 40 12




E-4 gifh$S CRANKCASE

Fes ) FBAERKS F W MH L K Description %2 & iE

SIN Part No. Quantity | Remark
1 GLM11110 ek YRy Crankcase, RH 1
2 GJM11119 ot 2l 2 s A Gasket, crankcase 1
3 BLM11210 iV Ry Crankcase, LH 1
4 BIA15463 ML JE M 25 Cover, gauze filter 1
5 BIA15461 AL P 3 Spring 1
6 GIA20152 AR RS Pipe, exhaust 1
7 GIA20153 il R R U R Clip, exhaust pipe 1
8 BIA15450 LI JE M 1 A Filter, gauze 1
9 Q1840645F35 2K M6 X 45 Bolt, M6x45 2
10 BMM12343 ALK B (M8X 240) Bolt A, M8x240 2
11 BMM12342 SHELIEKE A (M8X230) Bolt B, M8x%230 1
12 GIA11118 Hiy il 48 e AL (P 10X 14) Dowel pin,®10x14 4
13 Q1840665F15 244 M6 X 65 Bolt, M6x65 1
14 Q1840680F15 244 M6 X 80 Bolt, M6x80 1
15 Q1840650F15 124 M6 X 50 Bolt, M6x50 10




E-4 gh#i48 CRANKCASE

FEs FBAER/S ZFH M 2L K Description % & & I
SIN Part No. Quantity | Remark
16 GIA24190 AR A 14X 28 X7 Oil seal, 14x28x7 1
17 BIA12246 A3 0 B (P3X D 35) O-ring, ®3x®35 1
18 Q1840660F15 BEAE M6 X 60 Bolt, M6x60 1
19 PGA11212 o A S e R 2 Plug, drain 1
20 PGA11213 JECI R FE AR Washer, drain plug 1
21 BMM12358 AETIREE C (M8X 230) Bolt C, M8x230 1

-9 -




5
-

Fs | FHMARS ZFH M 2L K Description % & & I

SIN Part No. Quantity | Remark
1 GJM15116 Bl 5 Shaft, oil pump 1
2 GJM15100 LiRliiE9593 Pump Assy, oil 1
3 GJM15111 IRIERLES Body, oil pump 1
4 GJM15112 HLIHZR 25 Cover, oil pump 1
5 GJM15420 MUHE a5 T4 & QOil filter body 1
6 MIX15121 HLMZE NS4 Driven sprocket, oil pump 1
7 GJM15114 IR TR Rotor, inner 1
8 GJM15115 IR ERY /S Rotor, outer 1
9 GJIM15410 B IEIE 28 SRk Filter Assy 1
10 GlIA15414 LI JEIE 25 55 Cover, oil filter 1
11 GIA15431 LRGN Pipe, oil 1
12 GIA15432 HEC PRI Spring 1
13 GlA22632 WK T B %e 1B B Washer, thrust 1
14 GlA15415 HLIMJETH 25 55 % 44 Gasket, filter cover 1
15 GMM22621 I ERINE Gear, primary drive 1

-10 --




E-5 HLHZE. HlLHIEESE OIL PUMP & OIL FILTER

24 13

- e ™,

o

Fs | FHARS ZFH M 2L K Description % & &

SIN Part No Quantity | Remark
16 GJM15211 BUhIRE E a0 Sprocket, oil pump 1
17 FB093132A1 BEAE M6 X 35 Bolt, M6x35 2
18 GlA22631 WGk 3 Bl ih 5 B [ R B locknut 1
19 GJIM15031 WL 24 3 4% PR AR Limiter, oil pump chain 1
20 GJM15140 WL 24 3h i 2% Chain, oil pump 1
21 GJM15131 B 2% 4 Gasket, oil pump 1
22 Q2140308F15 B2ET M3 X8 Screw, M3x8 1
23 Q32006F15 B M6 Nut, M6 1
24 Q2540512F35 BEET M5X 12 Screw, M5x12 3
25 Q1840612F35 BEAS M6 X 12 Bolt, M6x12 2
26 GIA15413 GIRGNAEEAT I a Clip, spring 1

—~11 --




E-6 #EhEN. STARTING MOTOR

10

S| ERENLST F WM 2 W Description Ha | % K

SIN Part No. Quantity | Remark
1 GIA34700 E B LS Motor Assy, starting 1
2 GLX28311A1 BB A 56 Dual-gear 1
3 GKA28331 WUtk % 1T Dual-gear Il 1
4 SLM28150 EIHEAGRNRAS Gear set, starting clutch 1
5 GIA28312 UK 14 %6 2P Washer, dual-gear 4
6 GI1A28320 MR A ZH & Shaft, dual-gear 1
7 Q9611010 B & HK101410 Bearing, HK101410 2
8 Q1840628F15 A M6 X 28 Bolt, M6x28 2
9 BLA28172 eIl st foric] Washer 1
10 BLM28172 Bl B G A% 1A Fe Washer 1

—-12 --




E-7 BN MAGNETO

Fe | 2HHERSE I Descrintion R | & oE

SIN Part No. H P Quantity | Remark
1 GlA11411 e WhAh AR 5 Cover, crankcase, LH 1
2 GIA11451 oA Cover, rear, LH 1
3 GIA31280 fith 5 24 [l Coil, induced 1
4 GLX28110 B G AR R A S clutch comp., starting 1
5 GIA28114 Bl B G A8 F AR Cover, starting clutch 1
6 GLA31110 WL A Rotor comp., magneto 1
7 GIA31210 TEBNLE THE Stator comp., magneto 1
8 GIA31928 T HNLE R Stopper, wire clamp 1
9 Q2180818F91 BRET M8 X 18 Screw, M8x18 3
10 Q1840650F15 IEAE M6 X 50 Bolt, M6x50 2
11 BLA11412 MELA IR TE Plug, view hole 1
12 GIA11431 e/ Lid, LH 1
13 GIA31913 T LA AR Bolt, magneto 1
14 GIA11118 ith i 52 245 (P 10X 14) Dowel pin,®10x14 2
15 GLA31102 WEHHLE: TR A & Rotor comp., magneto 1
16 GIA11419 7. W A o 5 ) 1 Gasket, crankcase cover, LH 1

-13 -




E-7 BN MAGNETO

Fo | 28#RE = W L Deserintion HE | & =

SIN Part No. H P Quantity | Remark
17 BIA11415 #23E 0 P 27. 5X 2.5 O-ring, plug, 27.5x2.5 1
18 BIA11414 M EZFLIRZE 0 7B 13.8X2.5 O-ring, view hole plug, 13.8x2.5 1
19 GIA11422 S 0 B 633 O-ring, 63x3 1
20 Q1860516F35 A M5 X 16 Bolt, M5x16 2
21 Q1840530F35 B M5 X 30 Bolt, M5x30 3
22 Q1840612F35 WEAE M6 X 12 Bolt, M6x12 1
23 Q1840628F15 A M6 X 28 Bolt, M6x28 2
24 Q1840640F15 A M6 X 40 Bolt, M6x40 5
25 GIAl1421 T Cover, idler 1
26 Q1840620F15 IEAE M6 X 20 Screw, M6x20 3
27 GIA35740 LEIDA =l E2) Oil seal, neutral indicator 1
28 GIA35760 LEYDRTYN (LY =EiREy Trigger, gear 1
29 GIX35730A1 P& H A& Wire harness, gear 1
30 Q174B0418F32 WEAE M4 X 18 Bolt, M4x18 2

—-14 --




E-7 BEEHNL MAGNETO

12 *o-32 ~o
;“0 ~
24
Fs | EBHRKS - e B %
S/IN Part No. F WA AR Description Quantity | Remark
31 Q1840625F15 AL M6 X 25 Bolt, M6x25 1
32 Q1840614F15 HEHE M6 X 14 Bolt, M6x14 4

—-15 --




E-8 B4&% CLUTCH

Fe | 28 HRS - Descrintion HE | & B

SIN Part No. H P Quantity | Remark
1 BIA22110 R e S E A e Outer comp., clutch 1
2 BLA22320 BEN A Center comp., clutch 1
3 BLA22330 Hadts hds Disc comp., clutch friction 6
4 BLA22341 [ T )y Disc, clutch driven 5
5 BLA22351 BA e ER Plate, clutch pressure 1
6 GlA22361 A AR i Bolt, clutch 1
7 BIA22861A1 B A AR HERT Pusher, clutch 1
8 BIA22871A1 A AR T Mandrel, clutch 1
9 GlA22372 BA AR e Washer, clutch spline 1
10 Q43117 4Pk 17 Circlip, 17 1
11 Q150D0620F35 HEAR M6 X 20 Bolt, M6x20 6
12 GLA22100 HaaERHEE Body, clutch 1
13 BLA22371 B AR Spring 6
14 Q96516003 7K 16003 Bearing,16003 1
15 GLA22310 BE A RS A S Center comp., clutch 1

-~ 16--




E-8 B4&% CLUTCH

FF 5 ZFEHH RS - I BB %
S/N Part No. F WA AR Description Quantity | Remark
16 GJIM22622 VI FE B ihke st & Bush, primary drive gear 1

—17--




E-9 BB, 752 CRANKSHAFT & PISTON

S| FHERS T MH 2 K Description % & &

SIN Part No. Quantity | Remark
1 BMM13100 AR 2 Crankshaft & connecting rod 1
2 BLM13300A2 THEEIH Piston ring, 3-piece 1
3 BLM13211 THIE Piston 1
4 BIA13221 IR Pin, piston 1
5 BMM13131 EFT Rod, connecting 1
6 BMM13121 yeRiiib Crank, RH 1
7 BMM13111 A AR Crank, LH 1
8 BLA13140 Mhmas A Pin, crank 1
9 BIA14211 1R T3S Sprocket, timing drive 1
10 GIA13118 b 2l 21 [ Key, woodruff 1
11 BLA13170 A A Bearing, crankshaft, RH 1
12 BLA13160 b 2l 2 Bearing, crankshaft, LH 1
13 BLA13150 TERF K Skl 2 Bearing, roller 1
14 GIA13222 T SR 4 Circlip, piston pin 2
15 BLM13311A2 IHIEIL | Piston I, piston 1

- 18-




E-9 BB, 752 CRANKSHAFT & PISTON

Fes ) FBAERKS F W MH L K Description % & & iE

SIN Part No. Quantity | Remark
16 BLM13312A1 THEIR Piston ring Il 1
17 BLM13320A2 MHAA Oil ring, 3-piece 1
18 GJIM13632 Sl E A F A B Pin, balance shaft drive gear 1
19 GJM13631 Pl sh e Gear, balance shaft drive 1
20 GJM13651 ST I\ 1A e K [ DR R Locknut, balance shaft driven gear 1
21 GJM13652 YAl St s ] Washer, balance shaft 1
22 GJM13655 Y1l o Key, balance shaft 1
23 GJM13640 YN g ke Gear comp., balance shaft drive 1
24 GMM13611 -1 il Shaft, balance 1
25 Q9656303 R Bk 6303 Bearing, 6303 1
26 Q9656203 7&K 6203 Bearing, 6203 1

- 19--




E-10 1£zh3EE TRANSMISSION

S| FHERS T MH 2 K Description % & &

SIN Part No. Quantity | Remark
1 BLM23600 FHIHE Main shaft Assy 1
2 BLM23700 R Ry Countershaft Assy 1
3 GIA27100 EL Bl e K Start shaft Assy 1
4 GMM23611 FHh Main shaft 1
5 GIA23771 | %k Countershaft 1
6 GMM23711 Bl — R e 1st gear, countershaft 1
7 GIA23712 Al — R A4 B Bush 1
8 GIA27223 IR & Bush 1
9 GMM23621 FH R 2nd gear, main shaft 1
10 GMM23721 Bl AR5 2nd gear, countershaft 1
11 BLM23631 FHI =R 3rd gear, main shaft 1
12 BLM23731 B =R e 3rd gear, countershaft 1
13 BLM23641 FE PR e 4th gear, main shaft 1
14 BLM23741 Bl DU RS 6 4th gear, countershaft 1
15 BLM23651 FEH TR e 5th bear, main shaft 1

—-920 -




E-10 {3128 TRANSMISSION

Fs | FHMARS ZFH M 2L K Description % & &

SIN Part No. Quantity | Remark
16 BLM23751 R =g i Gear, countershaft 5th 1
17 GIM27230 BB A& Gear set, starting driven 1
18 GIA27221 AL AR Gear set, conveying 1
19 GIA22711 i RS Sprocket, output 1
20 GlIA23674 T PE (15X25X1.0) Washer (15x25x1.0) 1
21 GIA27224 AT AR (15X 30X1.0) Washer (15x30x1.0) 1
22 GIA23773 Bl 28 (16.5X24X0.5) Washer (16.5%24x0.5) 2
23 GIA27233 AN B AEIPE (20X 26.5X0.5) Washer (20x26.5%0.5) 1
24 GIlA23774 B4 T (20X26X1.0) Washer Il (20x26x1.0) 1
25 GIA23675 PA A ] Washer, inner spline 3
26 GIA23672 i FH P4 B 20 Circlip, 20 3
27 GIA23790 By E 20X34 X7 Oil seal, 20x34x7 1
28 Q150D0610 124 M6X 10 Bolt, M6x10 1
29 GlIA22712 BRI TE AR Plate, sprocket locating 1
30 Q9656006P6 Sk 6006 (30X55X13) Bearing, 6006 (30x55%13) 1

—-91 --




E-10 {5128 TRANSMISSION

FFs | EHHANRS - e HE % T
SIN Part No. F W B K Description Quantity | Remark
31 Q9656204P6 & 6204 (47X20X14) Bearing, 6204 (47x20x14) 1
32 Q965D6202 B 6202 RS (15X35X11) Bearing, 6202 RS (15x35x11) 1
33 Q43116F91 ikl 16 Circlip, 16 1
34 Q43124F91 P18 24 Circlip, 24 1
35 GIA27155 PR S IR AR Limiter, spring 1
36 GIA27133 BT U FE BR A AR Limiter, mid-gear 1
37 GIA27152 JEL BT 1A P P 3 Spring 1
38 GIA27113 TS Ratchet 1
39 GIA27142 AR Al A 4 Pl Circlip 2
40 GIA27114 e g 1 Washer (1) 1
41 GlA27151 Rt g Gear, starting 1
42 GlA27111 AL B il Shaft, starting 1
43 GIA27117 FEL By A Base, spring 1
44 GIA27118 e JEIRDATES Spring, reset 1
45 GIA27119 FaE L ECHEZ Sleeve 1

=99 -




E-10 {5128 TRANSMISSION

FFs | EHHANRS - e B %
SIN Part No. F W B K Description Quantity | Remark
46 GlA27141 E B A 1T Washer, |1 1
47 GlA27144 E B 2R T Washer, 111 1
48 Q9611512 TRET K HK152312 Bearing, needle, HK152312 1

923 --




E-11 Z8R4H1#¥ GEARSHIFT DEVICE

21 . 4 -.“ ¥ g' /1
K 20 o] o ) '
4 .
5 12 .
]ﬁ"‘ﬁ 18 Q&é 141.5. f
Y, @y Y 05,
] J
13 ;
T
FFs | EHHANKS o o & # ¥E
S/N Part No. F WA A K Description Quantity | Remark
1 GIA24100 =L 1sY5Y Shaft Assy, gearshift 1
2 GlA24411 X1 Fork, | 1
3 GlA24412 8 al! Fork, Il 1
4 GlA24421 AR R PR Sl Shaft, fork 1
5 GIA24413 P XM Fork, 111 1
6 GlA24221 AR Cam 1
7 GIA24310 R E AR & Plate, setting 1
8 GIA24323 SE LA Spring 1
9 GIA24110 AR A Shaft, gearshift 1
10 GlA24121 BAEELUT Shifter 1
11 GIA24122 RS HR A Spring, shifter 1
12 GIA24123 AR il 1] oz 54 5 Spring, gearshift shaft return 1
13 GlA24211 AR Drum 1
14 GlA24124 A R 2 Washer 2
15 Q150D0620T B2 M6 X 20 Bolt, M6x20 1

-4 -




E-11 Z4#H14 GEARSHIFT DEVICE

| 5 12 :
]ﬁ"‘ﬁ"g Q% : 141.5 f
» J g m@am /
L fl ¢ . ~_ 99,
13 ;
T
FF 5 FHHERS B o B E % IE
SIN Part No. F W B K Description Quantity | Remark
16 GIA93840 AT 7K HKS 212810 Bearing, needle, HKS212810 1
17 Q43112 PP E 12 Circlip, 12 1
18 Q43114 FEME P 14 Circlip, 14 1
19 GlA24222 AR EAIAE 4% 10 Dowel pin, 4x10 1
20 FB093571 FREEEE 62X 2 Washer, 6x2 1
21 Q150D0625 IEFE M6X 25 Bolt, M6x25 1




E-12 4kih%% CARBURETOR

FFs | EHHANRS - e B %
SIN Part No. F W B K Description Quantity | Remark
1 GLA16100 LEaRiiE:3593 Carburetor Assy 1

- 26 --




E-13 ZR4FF. &3 GEARSHIFT PEDAL & STARTING ARM

(o2

He—t

Fs | FHMARS ZFH M 2L K Description % & & I
SIN Part No. Quantity | Remark
1 GIA24700 AR LK Pedal Assy, gearshift 1
2 GlA24711 AR RE Boot 1
3 GIA24720 AT IR A Rod weldment, gearshift 1
4 Q150D0622 BEAS M6 X 20 Bolt, M6x20 1
5 GIA27700 EBNH LK Arm Assy;, starting 1
6 GIA27713 AR E Boot, starting rod 1
7 Q43112 P 13 Cirlip, 13 1
8 GIA27715 BT 4 Pivot 1
9 GIA27714 ERBN 50 Spring 1
10 Q960600 NIk 6 Ball,6 1
11 GIA27712 parfieysse SN Joint, starting rod 1
12 GIA27711 AL AT Rod, starting 1
13 Q150D0840 B2 M8 X 40 Bolt, M8x40

- 27 --




E-14 652¢ ELECTRIC ELEMENTS

[~
Fs | EHHNRS - e HE %
SIN Part No. F W B K Description Quantity | Remark
1 GIA31600 HLR T3 Rectifier 1
2 GIA34600 Eah gk % Relay, starting 1
3 GIA34500 MUK Coil, ignition 1

- 98--




	0 LF200GY-4 Complete Catalog
	163FML-2 E-1 Cylinder Block & Cylinder Head
	163FML-2 E-2 Camshaft & Valves
	163FML-2 E-3 Right Crankcase Cover
	163FML-2 E-4 Crankcase
	163FML-2 E-5 Oil Pump & Oil Filter
	163FML-2 E-6 Clutch
	163FML-2 E-7 Magneto
	163FML-2 E-8 Crankshaft & Piston
	163FML-2 E-9 Transmission
	163FML-2 E-10 Kick Tarter & Gearshift Pedal
	163FML-2 E-11 Gearshift Drum
	163FML-2 E-12 Starting Motor
	163FML-2 E-13 Carburetor
	163FML-2 E-14 Elements

